Nomenclature Structure / Parts list - Structure

8308 | Rondelle / Washer

23202 | Came/Cam

12636 | Vis/ Screw / H M10x25

23182 | Traverse / Tensioning roller bracket
23198 | Ecran/ Guard

23201 | Bras d'écran/ Guard arm

23185 | Poulie / Pulley

23172 | Poulie motrice / Drive pulley

3664 | Ecrou/Nut/Hm M12

10298 | Butée / Stop

8537 | Vis/ Screw / H M12x20

6571 | Vis/Screw/CHC M10 X 70

3663 | Ecrou/Nut/Hm M10

3675 | Ecrou frein / Nut, nyloc / M10

4492 | Roulement/Bearing / 6005 2RS
23186 | Arbre de transmission / Vertical shaft
9068 | Contact position / Position contact switch

Rep.| Qté | Code Aci ; inti
Ite% Sty Part N° Désignation / Description
1 3 | 3044 | Roulement/ Bearing / 6206 2RS
2 2 | 23174 Poulie étagée/ Stepped pulley
3 1 |23219| Arbre d'outil / Tool shaft
4 3 |23177| Entretoise / Spacer
5 3 | 4405 | Roulement/ Bearing / 6306 2RS1
6 6 |[12636 | Vis/ Screw/H M10x25
7 2 | 3523 | Vis/ Screw / H M10x35
8 3 | 3524 | Vis/ Screw / H M10x55
9 1 23216 Outil/ Tool
10 1 |23207 | Barre de pétrissage / Kneading rod
11 1 |23205| Cuve/Bowl
12 | 4 |17953| Goujon/ Stud / M10x20
13 | 3 |23535| Palier/Bush
14 | 1 |23218| Arbre cuve / Bowl shaft
15 | 10 | 3675 | Ecrou frein / Nut nyloc / M10
16 | 10 | 8308 | Rondelle /Washer/L12
17 | 4 | 8533 | Clavette / Key /A 8x7x40
18 | 2 | 7112 | Vis/ Screw / CHC M12x30
19 | 2 | 4898 | Rondelle / Washer
20 | 3 | 3053 | Roulement/ Bearing / 6305 2RS
21 1 |23189| Palier tendeur/ Bush
22 1 |23190| Poulie / Pulley
23 | 1 |23193| Bati/Body .
24 | 1 |23187| Roulement a rotule / Bearing / 2305 2RS
25 1 |23208| Moteur / Motor / 3/400V-50Hz
26 1 | 3663 | Ecrou/Nut/Hm M10
27 1 | 3524 | Vis/ Screw/H M10x55
28 | 2 | 3623 | Vis/Screw/SHC M8x15
29 1 |23194| Tole arriere
30 1 | 3594 | Vis/Screw/CL M5x16
31 | 2 |23196| Capot/ Cover
32 | 2 | 7858 | Courroie/Belt/1168 J18
33 1 |23191| Axe de galet/ Roller shaft
34 | 1 |23183| Courroie /Belt/660J 14
35 1 | 8309 | Vis/Screw/H M12x100
36 | 4 | 3759 | Rondelle / Washer /L10
37 | 4 | 5117 | Vis/Screw/H M8x50
38 | 2 [23203| Axe écran/Guard pin
39 | 4 |[12728| Patin/Foot
40 | 1 |[16339| Equerre tendeur / Tensioning bracket
41 1 110098 | Vis/ Screw CHC M10x80
42 | 4 | 6862 | Rondelle / Washer/ CsL8
43 | 4 | 8536 | Vis/Screw/H M8x30
44 | 1 |24334| Axe galet/Roller spindle
45 | 1 |23181| Support galet/ Roller bracket
46 1 |24335| Centreur/ Shaft
1
1
6
1
1
1
1
1
1
2
2
1
1
3
3
1
1

PSF50 FR 6 01 A



Vue éclatée Structure / Exploded view - Structure

=l
c
o
&
L}
w
c
m
0
@
-
=
]
=
S
o
o

= >

S >

a

S [

- /

@

»

z

o

3

<<

=

o

g

5

53

10

B PSF50 FR 7 99



